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_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 dp A 40 dB PR
A A g = s, ~ s =
A ey Pt AN
L Pt
-60 dB -60 dB
-70 dB =70 dei
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 874.20540 MHz -47.24 dém -34.24 dB 30.000 MHz 1.000 GHz 1.000 MHz 900.86707 MHz -47.78 dBm -34,78 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -45.32 dBm -32.32 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.10 dBm -33.10 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.67551 GHz -46.77 dBm -33.77 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.66769 GHz -46.94 dBm -33,94 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04941 GHz -42.08 dBm -29.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05991 GHz -42.15 dBm -29.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29509 GHz -42,01 dBm -29.01 dB8 9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -42.09 dBm -29.09 dB8
13.000 GHz 18,000 GHz 1.000 MHz 16.77864 GHz -38.15 dBm -25.15 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.77739 GHz -38.29 dBm -25.29 dB
- W
L ) J (| L] L J J GINENNED we
Date: 30.JAN.2016 12:57:19 Date: 30.JAN.2016 12:58:14
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SPORTON LAB.

FCC RF Test Report

Report No. :FG5N0311B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30 dB
404 A,
= —p VN B = - AN SN
PR | i ok,
i
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.47076 MHz -47.72 dBm -34.72 dB 30.000 MHz 1.000 GHz | 1.000 MHz 947.40380 MHz -47.68 dBm -34.68 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -48.81 dBm -35.81 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60887 GHz -48.66 dBm -35.66 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.65864 GHz -46.80 dBm -33.80 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.67757 GHz -46.81 dBm -33.81dB
3.000 GHz 9.000 GHz 1.000 MHz 7.04141 GHz -42.20 dBm -29.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -42.19 dBm -29.19 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70179 GHz -41.93 dBm -28.93 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.30909 GHz -42.05 dBm -29.05 d8
13.000 GHz 18.000 GHz 1.000 MHz 16.79448 GHz -38.21 dBm -25.21 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.78364 GHz -38.14 dBm -25.14 dB
W aig W
L 1 J GHININEED e { )|t J CHNRENARD o
Date: 30.JAN.2016 12:59:51 Date: 30.JAN.2016 13:00:45
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum = pect -
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS Limit thnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 defR—FPLRIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB -20dB
-30 dB
A 40 dB A
‘ = e Br = A IS Sy
e o NSIRCUN YRR o i
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 869.35782 MHz -47.65 dBm -34.65 dB 30,000 MHz 1.000 GHz | 1.000 MHz 943.52574 MHz -47.65 dBm -34.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66134 GHz -48.77 dBm -35.77 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.50952 GHz -48.83 dém -35.83 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.66193 GHz -46.86 dBm -33.86 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.67839 GHz -46.71 dBm -33.71d8B
3.000 GHz 9.000 GHz 1.000 MHz 7.04841 GHz -42.17 dém -29.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.05391 GHz -42.15 dém -29.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.25047 GHz -42.07 dBm -29.07 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.28659 GHz -42.06 dBm -29.06 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.78698 GHz -38.14 dBm -25.14 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.78198 GHz -38.09 dBm -25.09 dB
)i
L J{ J 4 ( J J QNN e

Date: 30.JAN.2016 13:06:59

Date: 30.JAN.2016 13:07:54
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s=amranas. FCC RF Test Report Report No. :FG5N0311B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0090
40 Normal Voltage 0.0084
30 Normal Voltage 0.0087
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
0 Normal Voltage 0.0005

PASS
-10 Normal Voltage 0.0078
-20 Normal Voltage 0.0084
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0078

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.65 V. ; Maximum Voltage = 4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC. Page Number 1 A4-39 of 39
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s=amranas. FCC RF Test Report Report No. : FG5N0311B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.88 4.81 4.14 5.74
Middle CH 4.17 4.90 5.01 5.80 PASS
Highest CH 4.32 4.90 5.19 6.00
SPORTON INTERNATIONAL INC. Page Number : A7-10f 28
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saronas. FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7 / 20MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB
rum - -
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
o att 20d8 AQT 2ms @ RBW 20 MHz o att 30d8_AQT 2ms @ RBW 20 MHz
0152 view @152 view
0.0 - —
Z 5 4
N X N
\ \ \
1E- - 1€ ;
A
\\
1€ > 1€ - —
1 \
X { X
3 ¥ X
|
EF 2.51 GHz _ i Mean Pwr + 20.00 dB °F 2.51 GHz _ i Mean Pwr + 20.00 dB
y i ion Function Samples: 130000 | y Ci ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 [ 16.98 dbm  22.91 dBm 3.92 dB 2.46 dB 3.80 dB 3.88 d8 3.97 6B Trace 1 [ 19.57 dbm  24.99 dbm 5.41d8 2.41d8 4.12 dB 4.81 d8 S.16 0B
L N J o ve L J1 J G e
Date: 3FEB.2016 11:30:33 Date: 3FEB.2016 11:30:56
Middle Channel / 1RB
Spectrum

Middle Channel / Full RB

Ref Level 30.00 dém
fo_Att

2 Spectrum 2
Offset 11,60 de. Ref Level 30.00 dém  Offset 11,60 dé
30de AQT 2ms @ RBW 20 MHz o att 20d8_AQT 2ms @ RBW 20 MHz
[015a view @153 view
X
0.0 0.0 >
i X \ oS
| L \ N
| \ .
1€ t 1 )
\‘
{
\
\ \
\ \ \
1E. 1E: v <
\ \
\ 1
| \
EF 2.535 GHz Mean Pyer + 20.00 dB (CF 2.535 GHz Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 01% | 0.01% | ! | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.75 dbm  22.98 dbm 4.23 dB 2.32 d8 3.94 4B 4.17 4B 4.23 0B Trace 1 [ 19.37 dém _ 25.11 dbm 5.74 dB 2.35 dB 4.14 dB 4.90 d8 5.45 4B
f—
L JU J Qi we L JL J W e
Date: 3FEB 2016 11:31:24 Date: 3 FEB 2016 11:31:53
rum

Highest Channel / Full RB

Ref Level 30.00 dbm
fo Att

o Spectrum
Offset 11.50 db
30d8AQT 2ms @ RBW 20 MHz
(0153 view

o
[ v
Ref Level 30.00 dm  Offset 11,90 di
be_Att 30de AQT 2ms @ RBW 20 MHz
(@152 view

0.1

| %

0.0 T q 0.0 N
4 \ 4
= \ N

1€ - 1€ \\

| \

. \ \

1€ 1€ \ <

EF 2.56 GHz

Mean Pyer + 20.00 dB (CF 2.56 GHz Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 16.92 dbm  23.32 dBm 4.39 dB 2.70 d8 4.20 dB 4.32 4B 4.41 08 Trace 1 [ 19.32 dBm  24.90 dbm 5.57 dB 2.41d8 4.17 dB 4.90 d8 5.36 0B
— — —
L JU J EERRREE ) L JU J Qi we
Date: 3FEB.2016 11:32:35 Date: 3FEB.2016 11:32:49
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SPORTON LAB.

FCC RF Test Report Report No. : FG5N0311B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

Date: 3FEB 2016 11:29.08

rum - -
Ref Level 30.00 dém _ Offset 11,60 dé Ref Level 30.00 dém  Offset 11,60 dé
o att 20d8 AQT 2ms @ RBW 20 MHz o att 30d8_AQT 2ms @ RBW 20 MHz
0152 view @152 view
X
0.0 0.0 “
1E- X 1€ v
| : \ :
1E. T 1E: t <
{
1
EF 2.51 GHz i Mean Pwr + 20.00 dB °F 2.51 GHz i Mean Pwr + 20.00 dB
y i Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.19% | 0.01% |
Trace 1 [ 18.80 dBm  23.01 dém 4.21d8 2.87 dB 4.03 dB 4.14 4B 4.23 0B Trace 1 [ 16.72 dém  25.31 dbm 6.60 B 2.96 dB 4.81 dB 5.74 4B 5.23 0B
_— —
L ) 6 J o ve L J1 J G e
Date: 3FEB.2016 11:28:58

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Date: 3FEB 2016 11:29.34

2 Spectrum 2
Ref Level 30.00 dém _ Offset 11,60 de Ref Level 30.00 dém  Offset 11,60 dé
fo_att 30de AQT 2ms @ RBW 20 MHz o att 20d8_AQT 2ms @ RBW 20 MHz
[015a view @153 view
= -
0.0 v 0.0 T
! % Nes 5
{ N \ 2
e T 1€ \
1 \
1€ [ > 1€ -
! ‘ :
] 3 | i3
|
EF 2.535 GHz Mean Pyer + 20.00 dB (CF 2.535 GHz Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 18.16 dém 23.21 dém 5.0S d8 2.78 d8 4.84 dB 5.01 d8 5.07 d8é Trace 1 18.40 dém 25.03 dém 6.64 d8 3.01 d8 4.84 d8 5.80 d8 6.38 dB
L JU J G e L JL J G e
Date: 3FEB.2016 11.29.22

rum

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 30.00 dbm

Spectrum

o
[ v
Offset 11,90 db Ref Level 30.00 dm  Offset 11,90 di
bo_Att 30d8_AQT 2ms @ RBW 20 MHz be_Att 30d8__AQT 2ms @ RBW 20 MHz
@153 View (@152 view

Date: 3FEB.2016 11:20:57

1E- T 1€
| \
\
\ \ \
1E. 1E: 3 <
‘\
EF 2.56 GHz Mean Pyer + 20.00 dB (CF 2.56 GHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 01% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 0.01% |
Trace 1 [ 16.05 dbm  23.27 dbm 5.22 dB 2.99 d8 5.07 dB 5.19 d8 5.25 d8 Trace 1 [ 17.95 dbm 24,68 dbm 5.94 dB 3.07 d8 5.01dB 6.00 d8 6.64 0B
— —— ——
Date: 3FEB 2016 11.29.47
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saronas. FCC RF Test Report

Report No. : FG5N0311B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 49 | 491 | 9583 | 997 | 14.27  14.69 | 20.22 | 20.18
Middle CH - - - - 495 | 486 | 9.63 | 9.87 | 14.21 | 14.48 | 20.10 | 20.18
Highest CH - - - - 494 | 500 | 9.77 | 9.81 | 14.33 | 14.33 | 20.26 | 20.14

SPORTON INTERNATIONAL INC. Page Number . A7-4 of 28
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samran . FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

) G
v v
Ref Level 30.00 dém  Offset 11,00 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 11.00 dB w RBW 100 khz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 13.40 dBm| Mi[1] 12.71 dBm)|
2.50278000 GHz| 2.50272000 GHz
& 'x ndB 26.00 dBj & M1 ndB 26.00 dB|
" A 5 AP n B A~ 4.895000000 MHz| » " % bl 1 I 4.905000000 MHZ|
n }, Qfactor 5113 1 Y i = q fador /“\ 510.2
od od
ol A
10 ] -10 Y
20d + 20d .
~ — o y A . 5
B a) VO A LOADANN 2 | oo aiii2s V.
-40 -40
50 -50
60 d -60
GCF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2.50278 GHz 13.40 dBm nde down 4.895 MHz ML i 2.50272 GHz 12,71 dém nd8 down 4.905 MHz
T1 1 2.500052 GHz -12.70 dBm nds 26,00 d8 T1 1 2,500062 GHz -13.55 dam nds 26.00 d8
T2 1 2.504948 GHz -12.82 dém Q factor 511.3 T2 1 2,504968 GHz -13.47 d8ém Q factor 510.2
( )| J L it J

Date: 3FEB 2016 10:17:38

Date: 3FEB 2016 10:17:48

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

G G
v v
Ref Level 30.00 dém Offset 11.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.90 db &« RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 3.03 dbm)| Mi[1] 11.68 dBm|
2.5¢ 00 GHz 2.53703800 GHz|
& M1 ndB 26.00 dB} & ndB M1 26.00 dB|
o 4.945000000 MHz| Bw x 4.855000000 MHZ|
d A o 2B AT d e A - N A
S T i Qfader "™ 512.9 i ikt s Q@ Rl ™ 522.5)
od ) od E \
-10 7 -10
/
20 di / 20 di
-30 dBp; - SA0-dg; 7 = A ]
RA g P Ay Sa L WA v ATV
-40 df -40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 10.0 MHz CF 2.535 GHz 1001 E(s pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2,533152 GHz 13.03 dém ndB down 4.945 MH2 1 2.537038 GHz 11,68 dém ndé down 4,855 MH2
T1 Y 2,532532 GHz -13.34 dBm nds 26.00 d8 T1 1 2,532562 GHz -14.58 dBm nds 26.00 d8
T2 1 2.537478 GHz -12,98 dém Q factor 512.3 T2 1 2,537418 GHz -14.69 dém Q factor 522.5
)i TIIIID o8 )i
L J L L J

Date: 3FEB.2016 10.24.:48

Date: 3 FEB.2016 10.24:59

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum e yectrum 3
Ref Level 30.00 GBm _ Offset 11,90 di w RBW 100 k Ref Level 20.00 GBm  Offset 11,90 di e RBW 100 kHz
o Att 30d8  SWT 19 s @ VBW 300 kHz Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
Mi[1] [ETEY] 11.61 dBm
2.56793000 GHz| 2.56610100 GHz|
& M1 ndB 26.00 dB| #o nds 26.00 dB|
N n X A Bw, 4.935000000 MHZ, Bw 4.995000000 MHZ|
i z n LA ORI, e d i <O "
L / QYactor”™ \. 520.9] B / R R ""f)\h‘n/(.‘ﬁ'r’\"f "\ 513.7|
od s + 0
/ \
-10 di + - 10d o
-20d \J -20 di
A o\ \a il - aghny il A
-40 di -40 d
-50 di 50 d
60 -60
GCF 2.5675 GHz 1001 pts Span 10.0 MHz GCF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.56793 GHz 12.33 dBm ndB _down 4.935 MHz ML 1 2.566101 GHz 11,61 dem ndé down 4.995 MHz
T1 1 2.565012 GHz -13.68 dBm nds 26.00 d8 T1 1 2,565022 GHz -14.44 dBm nds 26.00 d8
T2 1 2.560948 GHz -13.99 dBm Q factor 520.3 T2 1 2.570017 GHz -14.63 dem Q factor 513.7
)il v

Date: 3FEB 2016 11:38:45

Date: 3FEB 2016 10:27:29
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samran . FCC RF Test Report Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

) o
v v
Ref Level 30.00 GBm  Offset 11,90 dB e RBW 300 kHz Ref Level 20.00 cBm  Offset 11,90 di e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 14.71 dbm| Mi[1] 13.78 dBm)|
2.5054800 GHz| 2.5040610 GHz]
. 3 ndB 26.00 dB) &0 [t ndB 26.00 dB|
104 AT\ A /\Bﬂ’\kv\f..n\ 9.830000000 MHz 10 di A .,\_,’-« s 9.970000000 MHZ|
7 Q factor \ 254.9| Qfactor \ 251.2
od it + od
i %2
-10 ﬂ q -10
-20 di = -20 di
ok i bl At A M N
-30 =50 -
-40 -40
-50 -50
-60 di -60
CF 2.505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2.50548 GHz 14.71 dem nde down 9.83 MHz ML i 2.504061 GHz 13.78 dém nd8_down 9.97 MHZ
TL 1 2.500165 GHz -11.53 dBm nds 26.00 dB TL 1 2.500005 GHz -12.40 dBm nds 26.00 d8
T2 1 2,509995 GHz -11.13 dém Q factor 254.9 T2 1 2,509975 GHz -12.52 dém Q factor 251.2
( )i ] T o8 ( ) )
Date: 3 FEB.2016 103428 Date: 3 FEB.2016 10.34:38

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.05 dbm| Mi[1] 14.65 dBm)|
2.5330020 GHz 2.5364790 GHz
& 3 ndB 26.00 dB} & “'lull‘i 26.00 dB|
o AN AS AN N B~ 9.630000000 MHZ v e AA YA 9.870000000 MHZ|
Q factor A\ 263.0} 7 " q factor 257.0
f \
od 4 X
o i 3
| |
-20 di ,[ \
\ L =
20, \ FAa Y VWATAl A - ik T S
-40 di 40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 20.0 MHz CF 2.535 GHz 1001 E(s pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.533002 GHz 15.05 dem ndB down 9.63 MH2 1 2.536479 GHz 14,65 dém ndé down 9.87 MH2
T1 Y 2.530185 GHz -10.25 dBm nds 26.00 d8 T1 1 2,530025 GHz -11.81 dB8m nds 26.00 d8
T2 1 2.539815 GHz 9.89 dém Q factor 263.0 T2 1 2,539895 GHz -11.71 d8m Q factor 257.0
)i TIIIID o8 )i
L J L L J
Date: 3FEB 2016 10.41:37 Date: 3 FEB 2016 10.41.48

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 k Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.11 dbm| [ETEY] 13.75 dBm)
2.5619030 GHz| 2.5643010 GHz|
& 5 . 26.00 dB)| #o ndB 26.00 dB)|
o A N A P 9.770000000 MHZ] b~ B 9.810000000 MHZ|
7 Qfactor 262.2] Q factor 261.4
/
od +
/
-10 di 7
p [
=0 P oo \
B e
e PN A
-40 di -40 d
50 d 50 d
60 -60
GCF 2.565 GHz 1001 pts Span 20.0 MHz GCF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.561903 GHz 15.11 dem ndB _down 9.77 MHz ML 1 2.564301 GHz 13.75 dem ndé down 9.81 MHz
T1 1 2.560125 GHz -10.85 dém nds 26.00 d8 T1 1 2.560165 GHz -12.17 d8m nd8 26.00 d8
T2 1 2.569895 GHz -11.15 dBm Q factor 262.2 T2 1 2.569975 GHz -12.64 dBm Q factor 261.4
) I e )
Date: 3 FEB.2016 10.44:07 Date: 3 FEB.2016 10.44:18
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

) o)
v
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
| mi[1] 13.64 dBm| mi[1] 13.34 dBm|
2.5043230 GHz| 2.5129850 GHz|
& ndB 26.00 dBj & ndB M1 26.00 dB|
i P A B\ 14.266000000 MHZ| ol n s N 14.685000000 MHZ|
/J i Q factor 175.5 [ ¥ o Q factor ¥ 171.1
0d od
[ ] \
3 / L
-10 -+ -10 & =
o / \
20d 7 20d f :
AT AT Y Sm M W \‘_/,JW.J\__‘A_,.,\ Va'hd Nl Ant - A
30 -30 &
-40 -40
50 -50
60 d -60
GCF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2504323 GHz 13.64 dem nde down 14.266 MHz ML i 2.512985 GHz 13.34 dBm nd8 down 14.685 MHz
T1 1 2500307 GHz -12.65 dBm nds 26.00 d8 T1 1 2,500127 GHz -12,86 dam nds 26.00 d8
T2 1 2.514573 GHz -11.63 dém Q factor 175.5 T2 1 2.514813 GHz -12.67 d8ém Q factor 171.1
( )i ] T o8 ( ) )

Date: 3FEB 2016 10:51:17

Date: 3FEB.2016 10.51:28

Mi

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.44 dbm| Mi[1] 11.96 dBm|
2.5299950 GHz 2.5293660 GHz
& " 26.00 dBj & ndB 26.00 dB|
o N iainte: o - By v 14.206000000 MH2| Bw 14.476000000 MHZ|
di . i VS d T e g AT
n 7 aTacior W 178.1 o T AR Ve WA 174.7
0d . 4 o0d
{ i1 !
-10 I + -10 +
] ( 7
Y 20 di
\
.t =
AP 720 o s
-40 df -40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 30.0 MHz CF 2.535 GHz 1001 E(s pan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.529995 GHz 14.44 dBm ndB down 14,206 MH2 1 2.529366 GHz 11,96 dém ndé down 14.476 MH2
T1 Y 2,527867 GHz -11.87 d8m nds 26.00 d8 T1 1 2,527747 GHz -14.15 dBm nds 26.00 d8
T2 1 2.542073 GHz -10.74 d8m Q factor 178.1 T2 1 2.542223 GHz -13.66 dém Q factor 174.7
)i TIIIID o8 )i
L J L L J

Date: 3 FEB.2016 10.58:27

Date: 3FEB 2016 10:58:37

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 k Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @37k Max
MiL1] 13.77 dbm| [ETEY] 12.94 dBm
5250 GHz| 2.5666060 GHz|
& } nds 26.00 dB| #o nd8 M 26.00 dB|
i \prPodn o AABW o An 14.326000000 MHZ| - AP ) = 14.326000000 MHZ|
10 f e 74 Qfacior *”\”! 178.5 % = VR ‘erfdttor™ 179.2)
0di 1 ‘,‘ 0 ¥
-10 di A,i L2 -10d %
-20 di - r \ 20d \
A L, NS 3
e o am Ty
-40 di -40d
-50 di 50 d
60 -60
GCF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.557525 GHz 13.77 dem ndB _down 14.326 MHz ML 1 2.566606 GHz 12,94 dBm ndé down 14.326 MHz
TL 1 2.555457 GHz -11.62 d8m nds 26.00 d8 TL 1 2.555367 GHz -13.16 d8m nds 26.00 d8
T2 1 2.569783 GHz -12.26 dBm Q factor 178.5 T2 1 2.569693 GHz -13.76 dem Q factor 179.2
) T ee )

Date: 3FEB 2016 11.00:57

Date: 3FEB 2016 11.01:07
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SPORTON LAB.

FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

) o)
v
Ref Level 30.00 dém  Offset 11,00 d& w RBW 1Mz Ref Level 30.00 GBm  Offset 11,60 d& w RBW 1 Mz
o Att 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT fo At 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 16.07 dBm)| Mi[1] 16.12 dBm)|
2.5070030 GHz| 2.5074830 GHz|
& e | ndB R 26.00 dBj & il 26.00 dB|
i > ~ i 20.220000000 MH| i 20.180000000 MHZ|
7 Qfactor 124.0) 7 Q factor 124.3)
od / od
¢
-10 J -10
. e e
20 dam— = 20d == =
55 e N ~—
30 -30
-40 -40
50 -50
60 d -60
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML T 2.507003 GHz 16.07 dem nde down 20,22 MHz ML i 2.507483 GHz 16.12 dBm nd8_down 20,18 MHz
T1 1 2.49989 GHz -9.35 dBm nds 26.00 d8 T1 1 2.49985 GHz -10.18 dBm nds 26.00 d8
T2 1 2,52011 GHz -10.30 dém Q factor 124.0 T2 1 2,52003 GHz -9.47 dém Q factor 124.3
( )i ] T o8 ( ) )

Date: 3FEB 2016 11.08:07

Date: 3FEB 2016 11.08:18

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 11.90 db w RBW 1 MHz Ref Level 30.00 dém Offset 11.90 db &« RBW 1 MHz
jo Att 30de  SWT 5.7 pys @ VBW 3 MHz Mode Auto FFT = Att 30de  SWT 5.7 ys @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 16.72 dbm| Mi[1] 16.68 dBm)|
2.5268080 GHz M 2.5350000 GHz
& - ndB 26.00 dBj & A ndB 26.00 dB|
o NN B e 20.100000000 MH| i i Nt S 20.180000000 MHz|
7 Qfactor \ 125.7) / Q factor \ 125.5)
o d J 0 f it
7 / i}
10 y i ! ;
] / |
-20 di T~ = \n
et B e Pt N
-30
-40 df -40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 40.0 MHz CF 2.535 GHz 1001 E(S pan 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.526808 GHz 16.72 d8m ndB down 20.1 MH2 1 2.535 GHz 16.68 dém ndé down 20.18 MH2
T1 Y 2.52489 GHz -8.96 dBm nds 26.00 d8 T1 1 2.52493 GHz nds 26.00 d8
T2 1 2,54499 GHz -8.82 dém Q factor 125.7 T2 1 2,54511 GHz Q factor 125.6
)i TIIIID o8 )i
L J L L J

Date: 3FEB 2016 11:15:17

Date: 3FEB 2016 11:15:27

Highest Channel / 20MHz / QPSK

Hig

hest Channel / 20MHz / 16QAM

Spectrum e yectrum >
Ref Level 30.00 GBm _ Offset 11,90 & w RBW 1M Ref Level 20.00 dBm  Offset 11,90 dB w RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3 MHz  Mode Auto FFT fo At 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 16.29 dbm| [ETEY] 15.45 dBm)
2.5548450 GHz| 2.5527670 GHz|
& . |~ nd8 26.00 dB| #o dB 26.00 dB|
i 7 ~TNAT S 20.260000000 MHg| T LR 20.140000000 MH2|
7 Q factor 126.1 Q factor \ 126.8
od 0
-10 di -10d |
i =l </
T £3X
30 A 30
-40 di -40 d
-50 di 50 d
60 -60
GF 2.56 GHz 1001 pts Span 40.0 MHz GF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.554845 GHz 16.29 dBm ndB _down 20,26 MHz ML 1 2.552767 GHz 15.45 dBm ndé down 20,14 MHz
T1 1 2.54989 GHz -10.18 d8ém nds 26.00 d8 T1 1 2,54993 GHz -10.57 d8m nds 26.00 d8
T2 1 2,57015 GHz -9.97 dBm Q factor 126.1 T2 1 2,57007 GHz -10.73 dém Q factor 126.8
) I e )

Date: 3FEB 2016 11:17:47

Date: 3FEB.2016 11:17:57
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saronas. FCC RF Test Report

Report No. : FG5N0311B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 448 | 451 | 913 | 899 | 1355  13.40 | 18.26 | 18.30
Middle CH - - - - 450 | 450 | 9.05 | 9.01 | 13.46 | 13.46 | 18.42 | 18.46
Highest CH - - - - 450 | 449 | 9.05 | 9.03 | 13.40  13.40 | 18.34 | 18.38

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7-9 of 28

Report Template No.: BU5-FGLTE Version 1.5




samran . FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum “’é’ 2
Ref Level 30.00 dém  Offset 11,00 db w RBW 100 khz Ref Level 30.00 Gbm _ Offset 11.00 dB w RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 13.86 dBm| Mi[1] 12.24 dBm|
2.50134100 GHz| 2.50216000 GHz
& Occ Bw 4.475524476 MHZ| & M1 Occ Bw 4.505494505 MHz|
i : 2L\ oo o) p Ao ” T} i 7 i
10 ¥ 10 ) e S . o o
/ \
od + od L
{ \
/ 4 [ \
-10 X -10
\ /
/ \ /
20d ).* 20d
; s aprpved WAL~ s " A" ) P
|3/ e 3 A
-40 -40
50 -50
60 d -60
GCF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.501341 GHz 13.86 dBm ML i 2.50216 GHz 12.24 dBm
T1 1 25002622 GHz 7.76 dBm Oce Bw 4.475524476 MH2 T1 1 25002423 GHz 7.38 dam Occ Bw 4.505494505 MH2
T2 1 2.5047378 GHz 8.66 dém T2 1 2.5047478 GHz 6.81 dém

Date: 3FEB 2016 10:17:17

Date: 3FEB 2016 10:17:27

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum [%’ pectrur o
Ref Level 30.00 dém Offset 11.50 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.90 db &« RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 18 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 13.08 dBm| Mi[1] 12.55 dBm)|
2 8900 GHz 2.53460000 GHz|
& Micc Bw 4.495504496 MHz| & M1 Occ Bw 4. 4496 MHz|
- - T
10 df e e 10 df i ”J Lo = e
/ \ \
0di + 0di
/ \
-10 / \ -10 \
T
[ \ \
J ] / ‘
\ y J \
VAN~ AAAAT Ao vk o
-40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 10.0 MHz CF 2.535 GHz 1001 E(S Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.535889 GHz 13.08 d8m 1 2.5346 GHz 12,55 dém
T1 Y 2.5327423 GHz 6.79 dBm Occ Bw 4.495504496 MHz T1 1 2,5327522 GHz 7.51 dB8m Occ Bw 4.495504496 MHz
T2 1 2.5372378 Gz 7.83 dém T2 1 2.5372478 GHz 6.24 dam
)i T ee )i uinn e
L L J L L J

Date: 3 FEB.2016 10.24:27

Date: 3FEB.2016 10.24:38

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,90 di e RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
MiL1] 12.74 dbm| [ETEY] 11.96 dBm
e 2.56721000 GHz| a5 2.56609100 GHz|
M1 occ Bw 4.495504496 MHZ] Oce Bw 4.485514486 MHZ]
i5a 1 o Xl A - 10 d o = = -
y : v ¥ J 7 v
p / /
0 0
/ \ /
-10d F 3 -10 df f ¥
/ \ { \
/
20d / T -20d 5 ‘\
4 ML SN \ U e il phed hW A
oA = e ey
-40 di -40d
-50 di 50 d
60 -60
GCF 2.5675 GHz 1001 pts Span 10.0 MHz GCF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.56721 GHz 12,74 dem ML 1 2.566091 GHz 11,96 dem
TL 1 2.5652423 GHz .00 dBm Occ Bw 4.495504496 MHz TL 1 2.5652522 GHz 5.98 d8m Occ Bw 4.485514486 MHz
T2 1 2.5697378 GHz 7.42 dem T2 1 2.5607378 GHz 6.33 dem
) I e ) e

Date: 3FEB.2016 10.26:57

Date: 3FEB.2016 10:27:.07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-10 of 28

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG5N0311B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 3 FEB.2016 10.34.07

) G
v v
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o375 viax
M1[1] 15.89 dbm| Mi[1] 13.82 dBm|
- " < 2.5026620 GHz| - { 2.5010040 GHz]
Occ Bw 9.130869131 MHZ| b/ L3 Occ Bw 8.991008991 MHz|
104d N ‘i 10 d SN NA TN A AL, AN \
0d )
\ |
\ \
-10
\
\ \
20d s ] 7
N NAATTV R WPV S AN
o
-40 -40
50 -50
60 d -60
GCF 2.505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.502662 GHz 15.89 dBm ML i 2.501004 GHz 13.82 dém
T1 1 2.5004645 GHz .49 dBm Oce Bw 9.130869131 MHz T1 1 25005245 GHz 7.30 dam Occ Bw 8.991008991 MH2
T2 1 2.5095954 GHz 7.86 dém T2 1 2.5095155 GHz 8,56 dém
)i T o8 TIin
L L J L L J

Date: 3FEB 2016 10:34:17

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - pectrum oo
Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db & RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.68 dbm| Mi[1] 13.46 dBm)|
- < 2.5326820 GHz, - - 2.5338010 GHz|
X Occ Bw 50949051 MHZ| ,‘ Occ Bw 9.010989011 MHZ|
N A SN A~ L h R, A
104d N\t s e 10 di ')4 PR, e A AN AL o | -
d } di £ \
0 + 0
{ /
10 -10 -
/ f
20 di / \ 20 di [
o A Ly A~
o6 uem " \ A RV vt "~ NAdA SN
-40 df -40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 20.0 MHz CF 2.535 GHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.532682 GHz 15.68 d8m 1 2.533801 GHz 13,46 deém
T1 Y 2.5304446 GHz 9.85 dBm Occ Bw 9.050949051 MHz T1 1 2.5304845 GHz 7.69 dBm Occ Bw 9.010989011 MHz
T2 1 2.5394955 GHz .09 dBm T2 1 2.5394955 GHz 7.51 dem

( X ] T

Date: 3FEB 2016 10:41:16

( )| (]

Date: 3FEB 2016 10.41:27

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

trum - pectrum k2
Ref Level 30.00 GBm  Offset 11,90 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,90 di w RBW 300 kHz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 14.94 dbm| (Y] 14.81 dBm
e 2.5664990 GHz| a5 2.5664990 GHz|
yoce By 9.050949051 MHZ| yoce By 9.030969031 MHz
] G TLl i A P NG P Ny 1
10d 10
‘\ 7
s 5 / \
/ | / |
L.
-10 di 7 t -10d
/ \ / \
~gw = -20 di - J/
= A
A . = LN NP
-40 di -40 d
-50 di 50 d
60 -60
GCF 2.565 GHz 1001 pts Span 20.0 MHz GCF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.566499 GHz 14.94 dBm ML 1 2.566499 GHz 14,81 dBm
T1 1 2.5604645 GHz 9.62 d8m Occ Bw 9.050949051 MHz T1 1 2.5604645 GHz 7.92 dBm Occ Bw 9.030969031 MH2z
T2 1 2.5695155 GHz 9.78 dem T2 1 2.5694955 GHz 7.60 dBm
L ¢ J T ¢ )it J T

Date: 3FEB 2016 10.43:46

Date: 3FEB 2016 10:43:57
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